
CG510KZC 48 2022/February

見出

No.

部品番号

PART No.

部品名称 PART NAME.

個数

Q´ty

型寸

DESCRIPTION

適用号機

FROM ～ UP TO SERIAL No.

備考

REMARKS

1 5118 4301 000 ボックス BOX 1

2 0750 0563 024 ベアリング BEARING 1

3 0750 0560 044 ベアリング BEARING 2

4 0741 0004 200 Ｃリング RING 2

5 5118 4304 000 ギヤ１３ GEAR 13 1

6 0740 0002 000 Ｃリング RING 1

7 5116 4302 000 スクリュー SCREW 1

8 5116 4304 000 ギヤ４６ GEAR46 1

9 0571 0005 020 キー KEY 1

10 0350 0140 822 ＰＷ WASHER 1

11 A360 0100 802 ＳＷ WASHER 1 M8 用

12 A301 0108 001 ナット NUT 1 M8

13 5116 4306 000 ブラケット BRACKET 1

14 5116 4322 000 ナット NUT 1

15 K700 0106 020 Ｆボルト BOLT 7

16 5118 4305 000 プレート PLATE 1

17 5116 4321 200 プレート PLATE 1

18 5116 4324 000 クラッチ CLUTCH 1

5118P 430A 000 01

1

2

33

4

4

5
6

7

8

10

11
12

14

15

15

16

17

18

19

19

2021

21

24

27

29

29

33

34

35

31

32

13

22

22

23

9

27

5118 430A スライドソウチ SLIDING SYSTEM



CG510KZC 49 2022/February

見出

No.

部品番号

PART No.

部品名称 PART NAME.

個数

Q´ty

型寸

DESCRIPTION

適用号機

FROM ～ UP TO SERIAL No.

備考

REMARKS

19 K710 0108 016 Ｆボルト BOLT 8 M8 × 16(7T)

20 H242 0104 020 ナベセムスＢ SCREW 3 M4 × 20

21 F300 0104 001 Ｆナット NUT 5 M4

22 K710 0610 020 Ｆボルト BOLT 4 M10 × 20(7T)

23 A650 0100 600 グリースニップル NIPPLE GREASE 1 A-M6

24 5116 4356 001 モータ MOTOR 1

25 5116 4357 000 カバー COVER 1

26 5210 0099 100 ＳＫバインダー BAND 1

27 5116 4355 000 スイッチ SWITCH 2

28 5116 4361 003 ハーネス HARNESS 1

29 3712 0315 000 クリップ CLIP 8

30 3637 0254 000 プラスチックバンド BAND 1

31 5118 4307 000 ブラケット BRACKET 1

32 F301 0108 000 Ｆナット NUT 2 M8

33 5116 0685 000 スイッチ SWITCH 1

34 H242 0104 035 ナベセムスＢ SCREW 2 M4X35

35 5116 4321 300 プレート PLATE 1


